YOSHIMURA JAPAN CO., LTD. PRODUCT INSTALLATION INSTRUCTION MANUAL [SPEC/AL PARTS JTECHNICAL SEFRVICE MANUAL |
~ » >
SUZUKI GSX-R1000L2- GSX-R1000 R-11 L— 00402 1Tk
RACING STAINLESS FULL SYSTEM R-11 SINGLE EXIT IR E5 B &
ICABHENCLTEIREGRAEEAZ L TT LY,
Be sure to read the instruction carefully before starting the work. It is necessary to follow the contents to install the Yoshimura exhaust system. 8}i§ Epéii Egj:glﬂzg g ﬂ%;f__\ (= 1% T 1’!5; EEHTFE
OFREFERMZETEETIFEFTHEIRELTT LY,
A B\\[e1J38 EM Pro (P/N 490-519-0000) is required to install this racing exhaust system. In case that this system is — - n‘u_ —— — =
installed with stock ECU, Exhaust Control Valve Canceler (P/N 194-519-0010) is required. If neglected, it may BOLEHISOLGMNOEIBRAERLTHY T,
cause damage on Exhaust Valve Control Valve Actuator. NEFE B3LMBOBREZICOLNIEIESTEEZRLTHYET,
. AL—RITHELEZEDDILETORS Y FOSELHBBEERLTHYET,
1. Product Information: — — — pe———— =
Descrition Suzuki GSX-R1000L2- Racing Stainless Sleeve (SS) : 150-519-5F50 NEE - =@ Z ;;;li % ;—; Eg;;ﬁgigﬂ:n EGEO2THYFEIT DT,
P Stainless Full System R-11 Single Exit Part Number Metal Magic Sleeve (SM)  ; 150-519-5F20 _L‘Lﬁx BB — RIS— VDI L - BT - A > FF L RILEEH A —H—5
Cyclone Type SR519S1111 Titanium Sleeve (ST) ; 150-519-5F80 THOH—EXI ZaFILICHWMEEZEZIT O TTRFILY,
Applicable Model | SUZUKI GSX-R1000L2- Titanium Blue Sleeve (STB) ; 150-519-5F80B - —
Type of Engine T717 Main Materials | Stainless Steel ( 1. JEFE\E*E& U‘E%j‘l:ﬁ ) ps | EBEBR 5
Noise Decibels Withgut dB Killer ; 106dB / 5,500rpm Weight. (SS) & (SM) ; 5.8kg ii% ‘ SUZUKI GSX-R1000 L2 SO LS
dB Killer SD#98 ; 103dB / 5,500rpm [STD weight : 8.0kg] | (ST) & (STB) ; 5.6kg T IR T717
o0 RK SR519S1111
2. Required Parts : One of below-listed parts 3. Optional Parts : Provided separately =H+ RTULR [ FEY [ h—FRY
EM Pro ; P/N 490-519-0000 Optional dB Killer SD#70 (Noise Decibels ; 101dB / 5,500rpm) j;‘/‘/f;fﬂ Ly — +150-519-5F50
Exhaust Control Valve Canceler ; P/N 194-519-0010 E T
FEUTIL—H ALY — :150-519-5F80B
4. Contents: =8 Y HOURTFIJa——EL 106dB / 5,500rpm
No. Descriptions Part No. Q'ty| No. Descriptions Part No. Q'ty - HOUETATa—H—HY 103dB / 5,500rpm
1 | Header Assy 151-519-5900 | 1 | 13 | Washer M8x26 812-108-2600 | 5 SxTD = : 8-gkg
o T Y — : 5.8kg
2 T§|Ip|pe . 185-518-5700 | 1 | 14 | Flange Nut M8 823-008-1250 | 2 8 LTS AL — 5.8ke
Silencer Assy, Stainless Sleeve 156-519-5F50 15 | Flange Nut M6 823-006-1000 | 1 FA ALY — - 5.6ke rpm
3 Silencer Assy, Metal Magic Sleeve 156-519-5F20 1 16 | Grommet Rubber 553-565-0000 | 1 FHEUTIL—H ALY — : 5.6kg
Silencer Assy, Titanium Sleeve 156-519-5F80 17 | Grommet Spacer 850-208-1212 | 1 ( 2 vk pq‘.,-éq_)
Silencer Assy, Titanium Blue Sleeve | 156-519-5F80B 18 | Spacer (Black) 8-26-10 850-008B2610 | 2 .
4 | Silencer Bracket 161-518-0210 | 1 | 19 | Exhaust Spring 118-001-0000 | 11 10 12
5 | Flange 117-042-0100 | 4 | 20 | Plug 862-118-1500 | 1 x;
6 | Connector Pipe 142-045-3310 | 4 | 21 | Washer (Copper) 812-318-0000 | 1
7 | Drilled Cap Bolt M8x25 800-208-5S25 | 8 | 22 | Radiator Bracket 452-004-5181 | 1
8 | Cap Bolt M8x35 800-208-5035 | 1 | 23 | Radiator-Oil Cooler Connecting Bracket | 452-004-5182 | 1 29
9 | Cap Bolt M8x45 800-208-5045 | 1 | 24 | Oil Cooler Bracket 452-004-5184 | 1 8
10 | Cap Bolt M6x10 800-206-4010 | 1 | 25 | dB Killer SD#98 138-138-4398 | 1 23
11 | Conical Spring Washer M8 811-108-0000 | 8 | 26 | Cap Bolt M6x8 (Thread Lock) 800-806-4008 | 1 25
12 | Conical Spring Washer M6 810-206-0000 | 1 | 27 | Conical Spring Washer M6 811-106-0000 | 1 “'-'ag
2 o
G : ) 26" / 15
Parts Diagram 27 19
24
10 2 ( COmRIE. EUZED S ASENPro )
@/ (8% : 490-519-0000) (=364 L TTA < B2 112 SN (
ELTHYFET,
?f 4 & HMEEUZE CHAICHZBEE. AT avn
8 BFRAZISLF vy b By bF2S—/9 4 5 OVBRE, O
13 (T : 194-519-0011) ZRIERBELROT S LY, L—H—T—F I EnTWET,
22 | J
NO. | xS [ %] RE [[NO. ] XS Ed R
1 ~ v H—ASSY 1 [ 151-519-5900 14 252CF vk M8 2 | 823-008-1250
23
2 T—ILIRA T T | 185-518-5700 15 252SF vk N6 1 | 823-006-1000
2 , HFALoH—(RT U LR AN 156-519-5F50 16 TaAy FS— 1 | 553-565-0000
P 3 ALY — (A BTy Y HIN) 1 [ 156-519-5F20 17 JaAy rhS— 1 | 850-208-1212
25 }' v YA L HY—(FALH/IN—) 156-519-5F80 8 AR—Y—H5— (ET7II{}) 8-26-10 2 | 850-008B2610
o AL H—=(FRVTL—Hh/") 156-519-5F80B 9 RIS—RITJ2T OA—F42%) 11| 118-001-0000
} 19 15 4 AL H—RT— 1 61-518-0210 20 755 862-118-1500
5 SR / 17-042-0100 21 ATy v 812-318-0000
26 f = 24 6 FEDEES 4 | _142-045-3310 22 SSI-_A— I U ERAT— 452-004-5181
Lot Number 7 Fv v IRILE_(RBAE) WBx25 8 | 8002085525 28 | SOT—A— - FANT—T—BERT— 452-004-5182
21 8 vy ML M8x35 800-208-5035 24 AANG—5— - T BHRT— 452-004-5184
9 vy IR~ MBx45 800-208-5045 25 Y9 FT4Ja—H—#98 138-138-4398
Note and ath iaht of oi 10 X IRk M6x10 800-206-4010 26 vy IMRILEME x8O VI 800-806-4008
ote and record the weight of silencer assy i Fv v IR FEAT 5/ % N8 8 | 811-108-0000 27 Fv v IR AT/ N6 T | 811-106-0000
before installation for inner wool maintenance. 12 R KBTS/ 1% N6 1 [ 810-206-0000 X ATV OBANTE 1 100-000-0000
. /) 13 FET v v M8x26 5 | 812-108-2600
Racing R11 SE SS Full GSX-R1000L2 1/6 -
SR519S1111 130924 j-2 1/7




